

Doxorubicin and ifosfamide for high-grade sarcoma during pregnancy

Olivier Mir · Narjiss Berrada · Julien Domont · Angela Cioffi ·
Bérénice Boulet · Philippe Terrier · Sylvie Bonvalot ·
Caroline Trichot · François Lokiec · Axel Le Cesne

Received: 5 April 2011 / Accepted: 5 July 2011 / Published online: 19 July 2011
© Springer-Verlag 2011

Abstract

Purpose Doxorubicin and ifosfamide are highly active drugs for the treatment of high-grade sarcomas, but little is known on the optimal management of young patients who develop such malignancies during pregnancy.

Methods We report on a single-institution series of patients ($n = 9$) with high-grade sarcoma diagnosed during the third trimester of pregnancy. Neoadjuvant chemotherapy combining doxorubicin (50 mg/m^2 day 1) and ifosfamide (2.5 g/m^2 days 1–2) with standard mesna rescue every 3 weeks was administered during the third trimester of pregnancy in five patients.

Results We observed a favourable outcome for both the mother and the offspring in all cases. Maternal and neonatal pharmacokinetic data for ifosfamide were obtained from one patient and did not evidence a transplacental transfer of this drug. The use of other active drugs (cisplatin, etoposide,

dactinomycin and cyclophosphamide) in sarcoma during pregnancy is discussed on the basis of a comprehensive review of the English literature.

Conclusions In view of this single-centre experience, we suggest that the treatment of high-grade sarcoma during the third trimester of pregnancy should include an adapted regimen tailored to the pharmacological specificities of the pregnant patients.

Keywords Chemotherapy · Osteosarcoma · Sarcoma · Pregnancy · Doxorubicin · Ifosfamide · Cisplatin · Cyclophosphamide · Etoposide · Dactinomycin

Introduction

Cancer is a rare complication of pregnancy that occurs in up to 1/1,000 pregnancies in Western countries [5, 40]. Although the incidence of osteosarcoma and Ewing's sarcoma is noteworthy high during the second and third decades (thus in potentially childbearing women), very limited data are available regarding the management of sarcoma during pregnancy. As an illustration, the largest series published more than 25 years ago [50] included 33 patients, amongst whom none received chemotherapy during pregnancy.

The treatment of malignancies during pregnancy requires a multidisciplinary approach. The main parameters that may influence therapeutic approaches are the stage of the malignant disease (i.e. curative vs. palliative situations), gestational age, the opinion of the parents on a potential therapeutic abortion and treatment-associated toxicity [40]. This latter factor is the least documented, and little information is available on the effects of anticancer agents during pregnancy, especially regarding drug delivery to the

O. Mir (✉) · N. Berrada · J. Domont · A. Cioffi · B. Boulet ·
P. Terrier · S. Bonvalot · A. Le Cesne
Department of Medicine, Sarcoma Unit, Herault Ward,
Institut Gustave Roussy, Paris Sud University,
39, rue Camille Desmoulins, 94800 Villejuif cedex, France
e-mail: olivier.mir@cch.aphp.fr

O. Mir
French Group CALG (Cancers Associés à La Grossesse),
Paris Descartes University, Paris, France

C. Trichot
Department of Obstetrics and Gynaecology,
Teaching Hospital Antoine Bécère,
Assistance-Publique-Hôpitaux de Paris,
Paris Sud University, Clamart, France

F. Lokiec
Department of Pharmacology, Centre René Huguenin,
Saint-Cloud, France

foetus. The collection of more information on the effects of anticancer drugs during pregnancy is an important issue, and the implementation of databases (as suggested by the European Society of Gynecological Oncology—ESGO—Cancer and Pregnancy Taskforce) is useful to generate new information and improve the guidelines.

Neoadjuvant chemotherapy is a cornerstone of the treatment of bone sarcomas [33, 46] and is an option that may improve resectability in locally advanced soft tissue sarcomas [10]. We report here on a series of patients diagnosed with sarcoma during pregnancy, including five cases successfully managed with neoadjuvant chemotherapy combining doxorubicin and ifosfamide.

Patients and methods

We retrospectively reviewed the electronic medical records of female patients diagnosed with high-grade sarcoma during pregnancy in our institution. During a 10-year period (1998–2008), 512 women aged 15–45 years were referred to the sarcoma unit of our tertiary cancer centre. We identified 9 women with newly diagnosed sarcoma during pregnancy. All cases were diagnosed during the third trimester of pregnancy. In 4 cases, the diagnosis of high-grade sarcoma was made during the late third trimester of pregnancy (after 34 weeks of gestation), and induction chemotherapy was postponed after induced delivery at 35–37 weeks. The remaining five patients were diagnosed earlier in the third trimester and were therefore considered eligible to receive *pre-partum* chemotherapy.

The chemotherapy regimen administered during pregnancy was designed with doses inferior to those used in non-pregnant patients (doxorubicin 50 mg/m² vs. 60 mg/m² and ifosfamide 5 g/m² vs. 6–9 g/m², respectively), as described in Table 1. Hence, this modified regimen administered every 3 weeks was expected to cause only mild haematological

toxicity, making dispensable the use of G-CSF support. Indeed, the safety of G-CSF during pregnancy is not established to date. Regarding prevention of nausea and emesis, we used IV metoclopramide 10 mg tid and ondansetron 8 mg bid for 3 days, since the use of these drugs during pregnancy appears safe in view of the existing literature [23]. Corticosteroids, benzodiazepines and G-CSF were not administered. Foetal monitoring was standardized and included monthly United States and obstetrical examinations in a Department of Obstetrics specialized in the field of monitoring high-risk pregnancies.

Finally, post-partum chemotherapy was initiated 2–3 weeks after delivery, with specific attention paid to maternal risk factors for severe toxicity, given the pharmacological changes observed during the late pregnancy and the post-partum period [32]. Indeed, low albumin levels are common during this period and may alter protein binding and sensitivity to various cytotoxic agents [55].

In one patient, the pharmacokinetics of ifosfamide was studied before and after pregnancy. Eight blood samples were drawn, and plasma obtained after centrifugation was stored at –20°C until analysis. Ifosfamide plasma concentration levels were determined using a validated HPLC with UV detection method [8]. Pharmacokinetic parameters were estimated using Micropharm programme [53]. Cord blood and amniotic fluid samples were obtained at the time of delivery, and ifosfamide concentration levels were determined as well.

Results

The characteristics of the five patients who received pre-partum chemotherapy are summarized in Table 2. Median age was 30 years (range: 26–34), and the median gestational age at diagnosis was 27 weeks (range: 25–28). After imaging (MRI and thoracic CT scan were performed with abdominal shielding to decrease foetal irradiation), histology was obtained by surgical microbiopsy under local anaesthesia. Malignancies were Ewing's sarcoma/PNET (primitive peripheral neuro-ectodermal tumour) in 2 cases, grade 3 spindle-cell sarcoma in 2 cases and extrasosseous osteosarcoma in 1 case. The search for *t*(11;22) translocation specific for Ewing's sarcoma was positive in cases 1 and 3.

One patient (case 4) underwent radical excision surgery during the 26th week of pregnancy. A total of 9 cycles of the above-mentioned chemotherapy regimen were administered during pregnancy (median per patient: 2). Pharmacokinetic data regarding ifosfamide were available in one case (Table 3, case 5). Importantly, ifosfamide could not be detected in maternal blood, amniotic fluid or cord blood (<5 µg/ml).

Table 1 Chemotherapy regimen for sarcomas during the second and third trimesters of pregnancy

Drug	Schedule	Time
Doxorubicin 50 mg/m ²	IV bolus	Day 1
Ifosfamide 2.5 g/m ² /day	Continuous IV infusion over 48 h. (total dose: 5 g/m ² /cycle) + 3 litres of IV fluids/24 h. (NaCl 0.9%)	Days 1–2
Mesna	Continuous IV infusion, 100% of ifosfamide dose 15 min. before starting ifosfamide and 100% of ifosfamide dose for the 8 h. following the end of ifosfamide infusion	Days 1–2

Table 2 Single-centre case series of pregnant patients diagnosed with high-grade sarcoma during pregnancy)

Case no.	Age (years)	Obstetrical history	GA at diagnosis (weeks)	Diagnostic workup	Pre-partum treatment	Post-partum treatment and follow-up
1	31	G1P0	27	CT scan: 76 × 53 mm mass on the right 7th rib SMB: PNET	AI50: 2 cycles	NEO-AI: 1 cycle Surgery (99% necrosis rate) Radiation therapy (50 Gy) Alive, NED at 20 months
2	30	G3P2	27	MRI: 90 × 82 mm mass of the right thigh SMB: high-grade extraosseous OS	AI50: 2 cycles	API: 2 cycles Surgery (85% necrosis rate) Ifo-VP16: 3 cycles Alive, NED at 6 years
3	27	G1P0	28	MRI: 120 × 50 mm para-spinal mass SMB: PNET	AI50: 2 cycles	NEO-AI: 5 cycles Surgery (80% necrosis rate) Ifo-VP16: 3 cycles Radiation therapy (50 Gy) Alive, NED at 4 years
4	26	G2P1	25	MRI: 120 × 60 mm mass of the right thigh SMB: grade III spindle-cell sarcoma	Surgery AI50: 2 cycles	AI75: 3 cycles Radiation therapy (50 Gy) Alive, NED at 6 years
5	34	G2P1	25	MRI: 90 × 80 mm mass of the left buttock SMB: grade III spindle-cell sarcoma	AI50: 1 cycle	AI50: 1 cycle, then NEO-AI: 3 cycles Surgery (80% necrosis rate) Radiation therapy (50 Gy) Alive, NED at 17 months

GA gestational age, SMB surgical microbiopsy, OS osteosarcoma, API doxorubicin 60 mg/m², ifosfamide 6 g/m² and cisplatin 100 mg/m² with G-CSF support, every 3 weeks, AI50 doxorubicin 50 mg/m² and ifosfamide 5 g/m², every 3 weeks, Ifo-VP16 ifosfamide 9 g/m² and etoposide 300 mg/m² with G-CSF support, every 3 weeks, NEO-AI doxorubicin 60 mg/m² and ifosfamide 9 g/m² with G-CSF support, every 3 weeks, AI75 doxorubicin 75 mg/m² and ifosfamide 6 g/m² with G-CSF support, every 3 weeks, NED no evidence of disease

Table 3 Pharmacokinetics of ifosfamide (5 g/m² over 48 h) during pregnancy and after delivery (Case 5)

Time after starting ifosfamide infusion	Ifosfamide concentration (µg/ml) in maternal blood during pregnancy (cycle 1: 29 weeks)	Ifosfamide concentration (µg/ml) in maternal blood after delivery (cycle 2: day 10 post-partum)
0	<5	<5
24 h	24.7	23.4
48 h	20.3	19.6
48 h, 15 min	19.6	18.9
48 h, 30 min	19	18.3
49 h	16	15.2
51 h	13.1	10.1
54 h	6	7
60 h	2.8	<5
72 h	<5	NA

NA not assessed

Maternal toxicities and obstetrical outcomes are reported in Table 4. Grade 3 alopecia (5 cases) and grades 3–4 neutropenia (3 cases) were the most frequently observed

toxicities. Nausea and emesis were not observed with the above-described antiemetic pre-medication. Prematurity was observed in all cases. Premature delivery was spontaneous in 1 patient and scheduled in another 3 patients. In the remaining patients (case 5), an obstetrical ultrasound at 29 weeks of pregnancy revealed oligoamnios. After multidisciplinary counselling, the patient received corticosteroids for foetal lung maturation, and elective caesarean section was performed at 29 weeks + 5 days (more than 3 weeks after chemotherapy). The newborn was a 1,080 g, healthy boy (Apgar scores 10 and 10 at 1 and 5 min). Neonatal blood tests including electrolytes, renal function, pH and lactates were normal. However, given prematurity, the baby was admitted to neonatal intensive care for close monitoring. His further development was normal, and he was discharged after 2 months. No pathological assessment of the placenta was performed. Long-term follow-up data on the babies are provided in Table 4.

Chemotherapy was reintroduced 10–15 days after delivery. In one patient (case 1), the first cycle of post-partum chemotherapy (doxorubicin 60 mg/m² and ifosfamide 9 g/m² with G-CSF support) was complicated by grade 4 febrile neutropenia. Another patient (case 5) received post-partum

Table 4 Use of ifosfamide during pregnancy ($n = 11$, including the present 5 cases)

Reference	Age (years)	Malignancy	Treatment received during pregnancy	Initiation of chemotherapy (weeks)	Toxicity during pregnancy	Delivery	Newborn: birthweight, gender and neonatal status	Follow-up of the offspring
[12]	20	RMS	Ifosfamide 5 g/day for 2 days, vincristine 2 mg/day (days 1 and 14), actinomycin D 1 mg/day for 2 days (2 cycles)	23	IUGR and anhydramnios at 27 weeks, maternal aplasia, foetal distress at 29 weeks	Emergency C-section, 29 weeks	720 g, female, Apgar 3, 7	Anuria, intraventricular hemorrhage, death at day 7
[27]	21	Ewing/PNET	Doxorubicin 50 mg/m ² , Ifosfamide 5 g/m ² (3 cycles)	27	G3 neutropenia	C-section, 36 weeks	1,300 g, male	Normal at 30 months
[19]	21	Burkitt's lymphoma	CODOX-M, IVAC + G-CSF	26	0	C-section, 32 weeks	1,731 g, male, Apgar 8, 9	Normal at 14 months
[39]	28	Burkitt's lymphoma	CODOX, IVAC + rituximab + G-CSF	16	Severe emesis, erosive esophagitis, neutropenic fever, IUGR, oligoamnios	Vaginal, 26 weeks	NOS	Normal at 7 years
[33]	17	Ewing/PNET	Doxorubicin 50 mg/m ² , Ifosfamide 2 g/m ² (3 cycles) + G-CSF	25	IUGR oligoamnios	Planned C-section, 32 weeks	1,245 g, female Apgar 7, 9	Normal at 8 months
[49]	28	Ewing/PNET	Doxorubicin 60 mg/m ² , vincristine 2 mg, cyclophosphamide 600 mg/m ² (cycle 1), then Ifosfamide 9 g/m ² over 5 days (cycle 2)	26	IUGR oligoamnios	C-section, 27 weeks (1 week after cycle 2)	Male, NIC, anaemia and thrombopenia at day 8	Normal at 12 weeks
Present report, case 1	31	Ewing/PNET	Doxorubicin 50 mg/m ² , Ifosfamide 5 g/m ² (2 cycles)	29	G3 alopecia G3 neutropenia G2 infection	Vaginal, 34 weeks	1,400 g, female Apgar 8, 9	Normal at 8 months
Present report, case 2	30	Osteosarcoma	Doxorubicin 50 mg/m ² , Ifosfamide 5 g/m ² (2 cycles)	30	G3 alopecia G4 neutropenia	Vaginal, 35 weeks	2,200 g, female Apgar 9, 9	Normal at 5 years
Present report, case 3	27	Ewing/PNET	Doxorubicin 50 mg/m ² , Ifosfamide 5 g/m ² (2 cycles)	30	G3 alopecia G3 neutropenia	Vaginal, 36 weeks	2,200 g, female Apgar 8, 10	Normal at 3 years
Present report, case 4	26	High-grade sarcoma	Doxorubicin 50 mg/m ² , Ifosfamide 5 g/m ² (2 cycles)	29	G1 nausea G3 alopecia	Vaginal, 35 weeks + 5 days	2,300 g, male Apgar 10, 10	Normal at 5 years
Present report, case 5	34	High-grade sarcoma	Doxorubicin 50 mg/m ² , Ifosfamide 5 g/m ² (1 cycle)	26	G3 alopecia, oligoamnios at 29 weeks	C-section, 29 weeks + 5 days	1,180 g, male, Apgar 10, 10	Normal at 5 months

RMS rhabdomyosarcoma, *PNET* primitive peripheral neuro-ectodermal tumour; *CODOX-M* cyclophosphamide 800 mg/m², vincristine 1.5 mg/m², doxorubicin 40 mg/m², cytarabine 70 mg intrathecally, methotrexate 1,200 mg/m² then 240 mg/m²/h over 23 h, leucovorin and G-CSF, *IVAC* etoposide 60 mg/m²/day for 5 days, ifosfamide 1.5 mg/m²/day for 5 days, mesna, cytarabine 4 g/m²/day for 2 days, methotrexate 12 mg intrathecally, leucovorin, *C-section* caesarean section, *IUGR* intrauterine growth retardation, *NIC* neonatal intensive care, *NOS* not otherwise specified. Apgar scores are given at 1 and 5 min

chemotherapy using the same regimen given during pregnancy. Indeed, she had lymphopenia (680/ μ l) and low albuminemia (30 g/l) precluding the use of full-dose chemotherapy, given a high risk of haematological toxicity [1, 42]. In this patient, the pharmacokinetic parameters of ifosfamide (estimated clearance and AUC) were similar to those observed during pregnancy (Table 3). Maternal follow-up data are provided in Table 2.

Discussion

We describe a series of patients with high-grade sarcomas, including five women treated during the third trimester of pregnancy with doxorubicin and ifosfamide, resulting in a favourable outcome for both the mother and the foetus.

Diagnosis and imaging procedures

The diagnostic approach should be tailored specifically in every pregnant woman in whom sarcoma is suspected. Open biopsy, resection of small-size tumours and limb-sparing surgery may be relatively safe during pregnancy [27]. Ancillary tests should be chosen to minimize exposure to ionizing radiations. In our series, diagnostic work-up included MRI in 3 cases and a thoracic CT scan in the remaining cases. MRI is considered safe during pregnancy [36], although exposure to gadolinium during the first trimester has been shown to increase the risk of anomalies in animal models. Long-term effects of gadolinium-containing contrast media for the offspring are still unknown. Regarding CT scan, abdominal shielding may help decreasing foetal irradiation, and the use of enteric barium sulphate as an internal shield has been described to enhance foetal protection [39]. However, the use of X-rays and CT scan should be limited during pregnancy [2]. Indeed, performing CT scan of the chest during the third trimester is particularly risky given the high uterine level at this point in pregnancy, which makes the likelihood of unacceptable foetal exposure very high even in the presence of proper shielding.

Chemotherapy regimen and supportive care

Our aim in this series of patients was to obtain tumour control until delivery, with optimal obstetrical safety. Hence, the chemotherapy schedule used in our institution was designed to balance maternal and foetal safety with efficacy, in order to obtain a high tumour necrosis rate, a strong predictor of survival in advanced sarcomas receiving neoadjuvant chemotherapy [46, 48]. Although a low dose intensity might result in poorer histological response rates, we observed acceptable degrees of tumour necrosis in our case series (Table 2). Therefore, we would not

recommend increasing chemotherapy doses with the use of G-CSF in all pregnant patients with high-grade sarcomas. However, pregnant patients treated with the above-described chemotherapy regimen should be informed that they will receive a regimen, which could be inferior to the standard given the lower doses used.

Overall, we consider that the therapeutic strategy in pregnant patients (third trimester) with non-metastatic sarcomas should be as close as possible to that offered to non-pregnant patients. Patients with bone sarcoma should receive 3–4 cycles of neoadjuvant chemotherapy followed by local treatment and adjuvant chemotherapy based on histological response rate. Patients with advanced soft tissue sarcoma should receive 4–6 cycles of neoadjuvant chemotherapy followed by local treatment [10]. The choice of chemotherapy agents and doses can be guided by the following overview of the literature on the topic.

Use of anticancer drugs active in sarcoma during pregnancy

The use of anthracyclines during pregnancy was described in 160 cases by Germann et al. [14], with a favourable toxicity profile when used during the second and third trimesters of pregnancy (83% of cases). Both maternal and foetal prognoses were significantly poorer under the following circumstances: administration during the first trimester of pregnancy, use of idarubicin, doxorubicin doses >70 mg/m² or in case of maternal acute leukaemia [14]. International recommendations stated that doxorubicin could be given to pregnant cancer patients during the second and third trimesters with minimal risk to the developing foetus [2]. In addition, we have reported that the use of epirubicin during pregnancy was associated with a risk similar to that observed with doxorubicin [31].

In contrast, the feasibility of other drugs active in sarcomas during pregnancy remains unclear, being documented only by single case reports. We aimed to collect data on the safety of these drugs in pregnant patients and therefore, carried out a systematic review of the English literature. Data were identified by search of Pubmed, Embase and Web of Knowledge, together with references from relevant articles, using the search terms '*drug name AND pregnancy*' (*drug name* being: ifosfamide, cisplatin, etoposide, methotrexate, actinomycin, vincristine and cyclophosphamide) and '*sarcoma AND pregnancy*'. Only papers published in English from 1967 to 1 April 2011 were included.

We found only 6 reports documenting the use of ifosfamide during pregnancy [13, 20, 28, 35, 41, 51], summarized in Table 2. Toxicity profile was unacceptable in the first case ever reported [13]. However, the imputability of dismal foetal outcome remains unclear in this case. Indeed, maternal disseminated intravascular coagulation was

Table 5 Use of etoposide during pregnancy (*n* = 25)

Reference	Age (years)	Malignancy	Treatment received during pregnancy	Initiation of chemotherapy	Toxicity during pregnancy	Delivery	Newborn: birthweight, gender and neonatal status	Follow-up of the offspring
[19]	21	Burkitt's lymphoma	CODOX-M, IVAC + G-CSF	26 weeks	0	C-section, 32 weeks	1,731 g, male, Apgar 8, 9	Normal at 14 months
[39]	28	Burkitt's lymphoma	CODOX, IVAC + rituximab + G-CSF	16 weeks	Severe emesis, erosive esophagitis, neutropenic fever, IUGR, oligoamnios	Vaginal, 26 weeks	NOS	Normal at 7 years
[45]	24	Hodgkin's lymphoma	Etoposide 110 mg/m ² days 1–2, doxorubicin, vinblastine q. 28 days, 3 cycles	25 weeks	0	C-section, 36 weeks	2,190 g, female, Apgar 9, 10	Normal at 17 months
[47]	18	Alveolar RMS	Oral Etoposide 25 mg/m ² bid, days 1–10, trofosfamide, idarubicin	28 weeks	No grade 3–4 toxicity	Vaginal, 34 weeks	1,790 g, male, Apgar 9, 9, normal CBC	Normal at 27 months
[5]	23	Ovarian endodermal sinus tumour	Etoposide, cisplatin, bleomycin (5 days), 4 cycles	15 weeks	No grade 3–4 toxicity, pre-eclampsia	C-section, 36 weeks	1,560 g, male, Apgar 9, 10	Normal at 21 months
[14]	25	Ovarian immature teratoma	Etoposide, cisplatin, bleomycin (5 days), 3 cycles + G-CSF	21 weeks	IUGR	C-section, 36 weeks	2,000 g, male, Apgar 9, 10	Normal at 8 months
[28] and references herein	18	Ovarian germ-cell tumour	Etoposide, cisplatin, bleomycin (3 days) every 28 days, 3 cycles	21 weeks	Mild pre-eclampsia	Induced vaginal delivery, 39 weeks	2,769 g, female, Apgar 4, 7	Normal, NOS
[28] and references herein	26	Ovarian endodermal sinus tumour	Etoposide, cisplatin, bleomycin (5 days), 1 cycle	25 weeks + 5 days	Ventriculomegaly at 26 weeks	C-section, 28 weeks	1,085 g, female, Apgar 7, 8	Normal at 2 months
[28] and references herein	26	Ovarian immature teratoma	Etoposide, cisplatin, bleomycin (5 days), 2 cycles	29 weeks	NOS	C-section, 39 weeks	3,100 g, female, Apgar 9, 10	Normal at 18 months
[28] and references herein	32	Ovarian endodermal sinus tumour	Etoposide, cisplatin, bleomycin (5 days), 3 cycles	18 weeks	NOS	C-section, 35 weeks	2,400 g, Apgar 7, 9	Normal at 12 months
[28] and references herein	NOS	Ovarian endodermal sinus tumour	Etoposide, cisplatin, bleomycin, 2 cycles	20 weeks	Pulmonary embolism, death	C-section, 31 weeks	–	–
[28] and references herein	27	Ovarian immature teratoma	Etoposide, cisplatin, bleomycin (5 days) every 28 days, 2 cycles	30 weeks	NOS	Induced vaginal delivery, 38 weeks	2,970 g, male, Apgar 9, 10	Normal at 26 months
[28] and references herein	21	Ovarian dysgerminoma	Etoposide, cisplatin (5 days), 4 cycles	27 weeks	IUGR, oligoamnios	Induced vaginal delivery, 38 weeks	2,320 g, female	Normal at 9 months

Table 5 continued

Reference	Age (years)	Malignancy	Treatment received during pregnancy	Initiation of chemotherapy	Toxicity during pregnancy	Delivery	Newborn: birthweight, gender and neonatal status	Follow-up of the offspring
[28] and references herein	25	Yolk sac tumour	Etoposide, cisplatin, bleomycin (5 days) every 28 days, 5 cycles	22 weeks	NOS	Vaginal delivery, 40 weeks	2,610 g, male, Apgar 9, 10	Normal at 72 months
[28] and references herein	32	Adenocarcinoma of unknown primitive	Etoposide, cisplatin, bleomycin (3 days)	26 weeks	Neutropenia NOS	Vaginal delivery, 27 weeks	1,190 g, female, Apgar 3, 8	Normal at 12 months, hear loss (received cisplatin and aminoglycosides)
[28] and references herein	22	Neuroblastoma	Etoposide, cisplatin + G-CSF	24 weeks	Neutropenia, nausea and emesis, foetal distress at 35 weeks	Emergency C-section, 35 weeks	1,825 g, male, Apgar 6, 8, NIC	Normal at 1 month
[3]	34	NHL	Etoposide 700 mg, cyclophosphamide, doxorubicin, vincristine, methotrexate	Third trimester	NOS	NOS, range 35–39 weeks	NOS	Normal, NOS
[3]	30	NHL	Etoposide 600 mg, cyclophosphamide, doxorubicin, vincristine, methotrexate	Third trimester	NOS	NOS, range 35–39 weeks	NOS	Normal, NOS
[3]	30	NHL	Etoposide 450 mg, cyclophosphamide, doxorubicin, vincristine, methotrexate	Second trimester	NOS	NOS, range 35–39 weeks	NOS	Normal, NOS
[3]	26	NHL	Etoposide 650 mg, cyclophosphamide, bleomycin, vincristine, methotrexate	1st trimester	NOS	NOS, range 35–39 weeks	NOS	Normal, NOS
[43]	36	NHL	Etoposide 125 mg/m ² (weeks 2, 4, 6, 8, 10, 12), cyclophosphamide, vincristine, bleomycin, prednisone	22 weeks	G3 neutropenia	Vaginal, 37 weeks	3,200 g, male	Normal at 21 months
[18]	39	SLC	Etoposide 100 mg/m ² days 1–3, cisplatin 80 mg/m ² (4 cycles)	27 weeks	NOS	C-section, 34 weeks,	Male, Apgar 9, 9	NOS
[32]	36	AML	Etoposide 400 mg/m ² days 8–10, cytosine arabinoside, daunorubicin (2 cycles)	25 weeks	IUGR from 30 to 32 weeks, foetal distress at 32 weeks	Emergency C-section, 32 weeks (11 days after the second cycle)	1,460 g, female, leukopenia and anaemia, fever and sepsis at day 2	Normal at 1 month

Table 5 continued

Reference	Age (years)	Malignancy	Treatment received during pregnancy	Initiation of chemotherapy	Toxicity during pregnancy	Delivery	Newborn: birthweight, gender and neonatal status	Follow-up of the offspring
[41]	29	AML	Etoposide 100 mg/m ² /day for 4 days, cytosine arabinoside, thioguanine, daunorubicin, mitoxantrone (1 course)	25 weeks	Pre-term rupture of the membranes, clear amniotic fluid	C-section after failed induction, 34 weeks	2,220 g, male, Apgar 3, 6, respiratory distress, NIC, normal blood tests	NOS
[41]	28	AML	Etoposide 100 mg/m ² /day for 4 days, cytosine arabinoside, thioguanine, daunorubicin, mitoxantrone (3 courses)	20 weeks	0	C-section after failed induction, 34 weeks	2,100 g, female, Apgar 6, 7, normal blood tests	NOS

CODOX-M cyclophosphamide 800 mg/m², vincristine 1.5 mg/m², doxorubicin 40 mg/m², cytarabine 70 mg intrathecally, methotrexate 1,200 mg/m² then 240 mg/m²/h over 23 h, leucovorin, IVAC etoposide 60 mg/m²/day for 5 days, ifosfamide 1.5 mg/m²/day for 5 days, mesna, cytarabine 4 g/m²/day for 2 days, methotrexate 12 mg intrathecally, leucovorin, G-CSF, DAC Dactinomycin, C-section caesarean section, RMS rhabdomyosarcoma, SCLC small-cell lung cancer, AML acute myeloid leukaemia, NHL Non-Hodgkin lymphoma, IUGR intrauterine growth retardation, NIC neonatal intensive care, NOS not otherwise specified. Apgar scores are given at 1 and 5 min

diagnosed before the introduction of pre-partum chemotherapy, resulting in premature birth. A lethal intra-ventricular haemorrhage occurred in the newborn, which could likely result from prematurity. Importantly, oligoamnios was diagnosed in 5 of the 11 cases with ifosfamide being given at various doses, suggesting a potential toxicity of ifosfamide on the developing kidney. These findings deserve confirmation in further reports, especially in patients treated at a dose of 5 g/m²/cycle.

Amongst other active drugs in osteosarcoma, cisplatin displayed a favourable short-term toxicity profile [29] in 36 cases. However, asymptomatic transplacental transfer is well documented [7, 21, 24], with unknown long-term consequences. Maternal death due to pulmonary embolism was observed in one case, but the imputability of cisplatin in this fatal event remains speculative.

The use of etoposide was documented in 25 cases (Table 5) with a constant favourable outcome for the offspring [3, 6, 15, 19, 20, 29, 34, 41, 43, 45, 47, 49].

To our knowledge, high-dose methotrexate use during pregnancy was not reported to date.

Dactinomycin (Table 6) was successfully administered in another 8 cases [12, 18, 25, 26, 55]. Mitotic spindle poisons vincristine and vinblastine were administered in more than 110 cases [9], resulting in 1 malformation and 4 deaths (2 foetal and 2 neonatal) when given early during pregnancy. Overall, vinca alkaloids exhibit a favourable toxicity profile when given during the second and third trimesters of pregnancy [9, 30]. Regarding the transplacental transfer of vinblastine, the foetal concentration of the drug was 18% of that of the mother in a recent animal model in baboons. As a comparison, that of IV cyclophosphamide was close to 25% [54].

Intravenous cyclophosphamide (CPM) was found safe in large series of breast cancer patients treated during the second and the third trimesters [2]. Conversely, oral CPM was administered in 10 patients [4, 11, 16, 22, 37, 38, 44] with a median duration of treatment of 16 weeks (range: 7.5–36 weeks) and resulted in 4 foetal deaths and 2 malformations. Interestingly, the C_{\max} after oral administration of CPM is almost as high as that measured at the end of a short infusion. More importantly, the concentration of CPM neurotoxic metabolite chloroacetaldehyde is approximately twice higher than that measured when the drug is given intravenously [52]. Despite a well-known relationship between the dose of CPM and its pharmacodynamic effects, we therefore postulate that toxic effects for the offspring may be observed even using very low doses. Hence, we suggest using IV route instead of continuous or repeated oral administrations. As a consequence, the use of oral CPM in sarcoma patients as described in the St-Jude protocol [17] should be avoided in pregnant patients.

Table 6 Use of dactinomycin during pregnancy ($n = 8$)

Reference	Age (years)	Malignancy	Treatment received during pregnancy	Initiation of chemotherapy (weeks)	Toxicity during pregnancy	Delivery	Newborn : birthweight, gender and neonatal status	Follow-up of the offspring
[12]	20	RMS	Ifosfamide 5 g/day for 2 days, vincristine 2 mg/day (days 1 and 14), DAC 1 mg/day for 2 days (2 cycles)	23	IUGR and anhydramnios at 27 weeks, maternal aplasia, foetal distress at 29 weeks	Emergency C-section, 29 weeks	720 g, female, Apgar 3, 7	Anuria, intraventricular hemorrhage, death at day 7.
[25]	15	Alveolar RMS	Weekly cyclophosphamide 500 mg/m ² with doxorubicin 40 mg/m ² and DAC 1 mg/m ²	24	Oligoanhydramnios	C-section, 29 weeks	2,800 g, female, Apgar 9, normal blood tests	NOS
[24]	18	RMS	Vincristine 1.5 mg/m ² , cyclophosphamide 2.2 g/m ² plus mesna, DAC 0.5 mg/day for 5 days, q 21 days (3 cycles) + G-CSF	29	G4 Neutropenia G2 Anaemia G3 Thrombopenia, febrile neutropenia at each cycle; oligoanhydramnios	Vaginal, 36.5 weeks	2,443 g, female, Apgar 8, 9, normal blood tests	NOS
[17]	25	Ovarian endodermal sinus tumour	DAC 0.5 mg/day for 5 days, vincristine, cyclophosphamide	16	NOS	Vaginal, 37 weeks	2,850 g, male	Normal, NOS
[11]	19	Wilms tumour	Vincristine, DAC (doses NOS)	26	NOS	C-section, 28 weeks	1,150 g, female, NIC for 2 months	Normal at 10 months
[52] and references herein	21	Ewing/PNET	DAC, cyclophosphamide, doxorubicin, vincristine, bleomycin	25	NOS	C-section, 34 weeks	1,750 g, female, Apgar 7, 9, NIC	Normal at 1 month
[52] and references herein	25	Endodermal tumour of the ovary	Cyclophosphamide, vincristine, DAC 0.5 mg every 4 weeks	16	NOS	Vaginal, 37 weeks	2,850 g, male	NOS
[52] and references herein	NOS	Choriocarcinoma	Methotrexate, chlorambucil, DAC	15	NOS	NOS	Twins	Normal

RMS rhabdomyosarcoma, DAC Dactinomycin, PNET primitive peripheral neuro-ectodermal tumour, C-section caesarean section, IUGR intrauterine growth retardation, NIC neonatal intensive care, NOS not otherwise specified, Apgar scores are given at 1 and 5 min

Finally, prematurity and hypotrophy were frequent with almost all drugs (Tables 2, 4, 5). Neonatal cytopenia was observed when delivery occurred within 2 weeks following the last cycle of chemotherapy, as previously described [2, 29]. As a consequence, we suggest avoiding chemotherapy during 3 weeks before the theoretical term of delivery.

Conclusion

We documented the feasibility of chemotherapy combining doxorubicin and ifosfamide in pregnant patients with high-grade sarcoma. We consider that the management of such malignancies during the third trimester of pregnancy should include an adapted chemotherapy regimen tailored to the pharmacological specificities of pregnant patients. Keeping a multimodal therapeutic management close to that used in non-pregnant patients is critical to obtain malignant disease control in this setting. However, in view of the limited number of reports available, further pre-clinical and clinical studies on the transplacental transfer of anticancer drugs, as well as additional clinical reports, are warranted to better handle chemotherapy in pregnant sarcoma patients.

Acknowledgments The authors wish to thank Dr. Marc Spielmann, Dr. Cécile Le Pechoux, Dr. Catherine Uzan and Dr. Gilles Missenard for their important contribution to the management of our pregnant patients.

Conflict of interest None.

References

- Alexandre J, Gross-Goupil M, Falissard B, Nguyen ML, Gornet JM, Misset JL, Goldwasser F (2003) Evaluation of the nutritional and inflammatory status in cancer patients for the risk assessment of severe haematological toxicity following chemotherapy. *Ann Oncol* 14:36–41
- Amant F, Deckers S, Van Calsteren K, Loibl S, Halaska M, Brepoels L, Beijnen J, Cardoso F, Gentilini O, Lagae L, Mir O, Neven P, Ottevanger N, Pans S, Peccatori F, Rouzier R, Senn HJ, Struikmans H, Christiaens MR, Cameron D, Du Bois A (2010) Breast cancer in pregnancy: recommendations of an international consensus meeting. *Eur J Cancer* 46:3158–3168
- Aviles A, Diaz-Maqueo JC, Torras V, Garcia EL, Guzman R (1990) Non-Hodgkin's lymphomas and pregnancy: presentation of 16 cases. *Gynecol Oncol* 37:335–337
- Awidi AS, Tarawneh MS, Shubair KS, Issa AA, Dajani YF (1983) Acute leukemia in pregnancy: report of five cases treated with a combination which included a low dose of adriamycin. *Eur J Cancer Clin Oncol* 19:881–884
- Azim HA Jr, Peccatori FA, Pavlidis N (2010) Treatment of the pregnant mother with cancer: a systematic review on the use of cytotoxic, endocrine, targeted agents and immunotherapy during pregnancy. Part I: solid tumors. *Cancer Treat Rev* 36:101–109
- Benjapibal M, Chaopotong P, Leelaphatanadit C, Jaishuen A (2010) Ruptured ovarian endodermal sinus tumour diagnosed during pregnancy: case report and review of the literature. *J Obstet Gynaecol Res* 36:1137–1141
- Berveiller P, Adam J, Mir O (2008) Feasibility of platinum-based chemotherapy during pregnancy. *Am J Obstet Gynecol* 199:e21–e22 (author reply e22)
- Brain EG, Rezai K, Weill S, Gauzan MF, Santoni J, Besse B, Goupil A, Turpin F, Urien S, Lokiec F (2007) Variations in schedules of ifosfamide administration: a better understanding of its implications on pharmacokinetics through a randomized cross-over study. *Cancer Chemother Pharmacol* 60:375–381
- Cardonick E, Iacobucci A (2004) Use of chemotherapy during human pregnancy. *Lancet Oncol* 5:283–291
- Casali PG, Jost L, Sleijfer S, Verweij J, Blay JY (2008) Soft tissue sarcomas: ESMO clinical recommendations for diagnosis, treatment and follow-up. *Ann Oncol* 19(Suppl 2):ii89–ii93
- Clowse ME, Magder L, Petri M (2005) Cyclophosphamide for lupus during pregnancy. *Lupus* 14:593–597
- Corapcioglu F, Dillioglugil O, Sarper N, Akansel G, Caliskan M, Arisoy AE (2004) Spinal cord compression and lung metastasis of Wilms' tumour in a pregnant adolescent. *Urology* 64:807–810
- Fernandez H, Diallo A, Baume D, Papiernik E (1989) Anhydramnios and cessation of foetal growth in a pregnant mother with polychemotherapy during the second trimester. *Prenat Diagn* 9:681–682
- Germann N, Goffinet F, Goldwasser F (2004) Anthracyclines during pregnancy: embryo-foetal outcome in 160 patients. *Ann Oncol* 15:146–150
- Ghaemmaghami F, Abbasi F, Abadi AG (2009) A favorable maternal and neonatal outcome following chemotherapy with etoposide, bleomycin, and cisplatin for management of grade 3 immature teratoma of the ovary. *J Gynecol Oncol* 20:257–259
- Greenberg LH, Tanaka KR (1964) Congenital anomalies probably induced by cyclophosphamide. *JAMA* 188:423–426
- Hayes FA, Thompson EI, Meyer WH, Kun L, Parham D, Rao B, Kumar M, Hancock M, Parvey L, Magill L et al (1989) Therapy for localized Ewing's sarcoma of bone. *J Clin Oncol* 7:208–213
- Kim DS, Park MI (1989) Maternal and foetal survival following surgery and chemotherapy of endodermal sinus tumour of the ovary during pregnancy: a case report. *Obstet Gynecol* 73:503–507
- Kluetz PG, Edelman MJ (2008) Successful treatment of small cell lung cancer during pregnancy. *Lung Cancer* 61:129–130
- Lam MS (2006) Treatment of Burkitt's lymphoma during pregnancy. *Ann Pharmacother* 40:2048–2052
- Lanowska M, Kohler C, Oppelt P, Schmittel A, Gottschalk E, Hasenbein K, Schneider A, Marnitz S (2011) Addressing concerns about cisplatin application during pregnancy. *J Perinat Med*
- Lergier JE, Jimenez E, Maldonado N, Veray F (1974) Normal pregnancy in multiple myeloma treated with cyclophosphamide. *Cancer* 34:1018–1022
- Magee LA, Mazzotta P, Koren G (2002) Evidence-based view of safety and effectiveness of pharmacologic therapy for nausea and vomiting of pregnancy (NVP). *Am J Obstet Gynecol* 186:S256–S261
- Marnitz S, Kohler C, Oppelt P, Schmittel A, Favero G, Hasenbein K, Schneider A, Markman M (2011) Cisplatin application in pregnancy: first in vivo analysis of 7 patients. *Oncology* 79:72–77
- Martin D, Winter SS, Gardner MO, Nicklaus P (1997) Rhabdomyosarcoma treated with chemotherapy during the third trimester. *Obstet Gynecol* 89:828–831
- Meazza C, Casanova M, Zaffignani E, Clerici CA, Favini F, Vasquez R, Ferrari A (2008) An adolescent with rhabdomyosarcoma during pregnancy. *Tumori* 94:431–433

27. Merimsky O, Le Cesne A (1998) Soft tissue and bone sarcomas in association with pregnancy. *Acta Oncol* 37:721–727
28. Merimsky O, Le Chevalier T, Missenard G, Lepechoux C, Cojean-Zelek I, Mesurolle B, Le Cesne A (1999) Management of cancer in pregnancy: a case of Ewing's sarcoma of the pelvis in the third trimester. *Ann Oncol* 10:345–350
29. Mir O, Berveiller P, Ropert S, Goffinet F, Goldwasser F (2008) Use of platinum derivatives during pregnancy. *Cancer* 113:3069–3074
30. Mir O, Berveiller P, Ropert S, Goffinet F, Pons G, Treluyer JM, Goldwasser F (2008) Emerging therapeutic options for breast cancer chemotherapy during pregnancy. *Ann Oncol* 19:607–613
31. Mir O, Berveiller P, Rouzier R, Goffinet F, Goldwasser F, Treluyer JM (2008) Chemotherapy for breast cancer during pregnancy: is epirubicin safe? *Ann Oncol* 19:1814–1815
32. Mir O, Berveiller P, Serreau R (2010) Using anti-cancer agents during the post-partum period: not that simple. *Onkologie* 33:419
33. Mir O, Ropert S, Goldwasser F (2008) Neoadjuvant chemotherapy with high-dose methotrexate in osteosarcoma. *Lancet Oncol* 9:1198
34. Murray NA, Acolet D, Deane M, Price J, Roberts IA (1994) Fetal marrow suppression after maternal chemotherapy for leukaemia. *Arch Dis Child Fetal Neonatal Ed* 71:F209–F210
35. Nakajima W, Ishida A, Takahashi M, Hirayama M, Washino N, Ogawa M, Takahashi S, Okada K (2004) Good outcome for infant of mother treated with chemotherapy for Ewing sarcoma at 25–30 weeks' gestation. *J Pediatr Hematol Oncol* 26:308–311
36. Nicklas AH, Baker ME (2000) Imaging strategies in the pregnant cancer patient. *Semin Oncol* 27:623–632
37. Okun DB, Groncy PK, Sieger L, Tanaka KR (1979) Acute leukemia in pregnancy: transient neonatal myelosuppression after combination chemotherapy in the mother. *Med Pediatr Oncol* 7:315–319
38. Parnham AP, Thatcher GN (1996) Pregnancy and active Wegener granulomatosis. *Aust N Z J Obstet Gynaecol* 36:361–363
39. Patel SJ, Reede DL, Katz DS, Subramaniam R, Amorosa JK (2007) Imaging the pregnant patient for nonobstetric conditions: algorithms and radiation dose considerations. *Radiographics* 27:1705–1722
40. Pentheroudakis G, Pavlidis N (2006) Cancer and pregnancy: poena magna, not anymore. *Eur J Cancer* 42:126–140
41. Peterson C, Lester DR Jr, Sanger W (2010) Burkitt's lymphoma in early pregnancy. *J Clin Oncol* 28:e136–e138
42. Ray-Coquard I, Borg C, Bachelot T, Sebban C, Philip I, Clapisson G, Le Cesne A, Biron P, Chauvin F, Blay JY (2003) Baseline and early lymphopenia predict for the risk of febrile neutropenia after chemotherapy. *Br J Cancer* 88:181–186
43. Requena A, Velasco JG, Pinilla J, Gonzalez-Gonzalez A (1995) Acute leukemia during pregnancy: obstetric management and perinatal outcome of two cases. *Eur J Obstet Gynecol Reprod Biol* 63:139–141
44. Reynoso EE, Shepherd FA, Messner HA, Farquharson HA, Garvey MB, Baker MA (1987) Acute leukaemia during pregnancy: the Toronto leukaemia study group experience with long-term follow-up of children exposed in utero to chemotherapeutic agents. *J Clin Oncol* 5:1098–1106
45. Rodriguez JM, Haggag M (1995) VACOP-B chemotherapy for high grade non-Hodgkin's lymphoma in pregnancy. *Clin Oncol (R Coll Radiol)* 7:319–320
46. Rosen G, Caparros B, Mosende C, McCormick B, Huvos AG, Marcove RC (1978) Curability of Ewing's sarcoma and considerations for future therapeutic trials. *Cancer* 41:888–899
47. Sagan D, Senczuk A, Lampka E (2010) Combination chemotherapy for Hodgkin's lymphoma during pregnancy: favourable outcome for mother and child. *J Obstet Gynaecol Res* 36:882–886
48. Saghatchian M, Bonvalot S, Terrier P, Zelek L, Le Pechoux C, Vanel D, Grunenwald D, Missenard G, Le Cesne A (2000) Intensive induction chemotherapy in adult patients with advanced soft tissue sarcoma (ASTS): clinical and histological response, surgical impact and follow-up after resection. *Proc Am Soc Clin Oncol* 19 (Abstract 2215)
49. Siepermann M, Koscielniak E, Dantonello T, Klee D, Boos J, Krefeld B, Borkhardt A, Hoehn T, Asea A, Wessalowski R (2011) Oral low-dose chemotherapy: Successful treatment of an alveolar rhabdomyosarcoma during pregnancy. *Pediatr Blood Cancer*
50. Simon MA, Phillips WA, Bonfiglio M (1984) Pregnancy and aggressive or malignant primary bone tumours. *Cancer* 53:2564–2569
51. Sivarajan S, Roy M, Pattwardan S, Steele J, Sanghi A (2004) A primitive neuroectodermal tumour of the retroperitoneum treated with chemotherapy in pregnancy: case report and review of the literature. *J Obstet Gynaecol* 24:598–599
52. Struck RF, Alberts DS, Horne K, Phillips JG, Peng YM, Roe DJ (1987) Plasma pharmacokinetics of cyclophosphamide and its cytotoxic metabolites after intravenous versus oral administration in a randomized, crossover trial. *Cancer Res* 47:2723–2726
53. Urien S (1991) Micropharm, a software designed to analyse pharmacological data from kinetic, binding and tissue extraction experiments. *Bull Cancer* 78:654
54. Van Calsteren K, Verbesselt R, Beijnen J, Devlieger R, De Catte L, Chai DC, Van Bree R, Heyns L, de Hoon J, Amant F (2010) Transplacental transfer of anthracyclines, vinblastine, and 4-hydroxy-cyclophosphamide in a baboon model. *Gynecol Oncol* 119:594–600
55. Wiebe VJ, Sipila PE (1994) Pharmacology of antineoplastic agents in pregnancy. *Crit Rev Oncol Hematol* 16:75–112